



LABORATORY TEST REPORT

Form / Format No.: 32
Page 1 of 2

- Test Report No. : IIP/2890-A/13/LAB/TN-8/ Date : 20th November, 2013.
1. Title of test : As per Party's requirement
2. Sample received from : M/S. ALLWIN ROTO PLAST,
a) Name & Address : 12, AABAD ESTATE, Opp. KASHIRAM
TEXTILE MILL, NAROL,
AHMEDABAD-380028.
- b) Contact Person : -
3. Ref. No. & Date : Letter dated 14/10/2013
4. Sample Details : One set (2 Nos.) of 50 liter capacity said to be, Roto insulated Ice Boxes,
Model - Code : ARP 50 PN.
5. Sampling Plan : (Sampling done by the party)
6. Environmental Test Condition : 28°C & 68% R.H.
7. Test / Results : **TESTS / OBSERVATION DETAILS**

TEST	RESULT/OBSERVATION	Tested as per
U.V. Exposure for 24 hours	No visual effect on the surface of the plastic sheets of the box was observed.	As per party's request.

Note : This is a supplementary report against Test Report No. IIP/2890/13/LAB/TN-7/ dated 18/10/2013.

8. Test Specification : As per party's requirement.

TESTED BY

ASST./DY. JT. DIRECTOR

Dr. S. K. Chattopadhyay
Prof. & Additional Director
HEAD

LABORATORIES DIVISION

This report is for Private use only. Not to be used for Publicity or Litigation

Testing laboratories of Mumbai are accredited to NABL, BIS, Directorate General of Shipping and Directorate General of Civil Aviation, Govt. of India for specified tests.



LABORATORY TEST REPORT

Form / Format No.: 32
Rev. 0, Page 2 of 2

Test Report No. : IIP/2890-A/13/LAB/TN-8/

Date : 20th November, 2013.

9. General Remark :

- 9.1 The part of this test report can't be produced except in full, without written approval of Lab. Not applicable – when report is complete. Applicable only when part report is given – due to failure of machine or stack load test in progress.
- 9.2 The test samples are submitted by the client and not picked up by the Lab personnel. (Sampling done by the party)
- 9.3 The report pertains to submitted samples only. : Yes
- 9.4 Compliance statement (if applicable) : N. A.
- 9.5 Estimated uncertainty (if relevant) : N. A.
- 9.6 Opinion / interpretation (if as used for) : As per standard.
- 9.7 Additional information (if any) : N. A.

TESTED BY *JM*

Prakesh
ASST./DY./JT. DIRECTOR

This report is for Private use only. Not to be used for Publicity or Litigation

S. K. Chattopadhyay
Dr. S. K. Chattopadhyay
Prof. & Additional Director
HEAD

LABORATORIES DIVISION

Testing laboratories of Mumbai are accredited to NABL, BIS, Directorate General of Shipping and Directorate General of Civil Aviation, Govt. of India for specified tests.

IIP CENTERS : CHENNAI Tel : 044 - 2496 1560
iipchennai@iip-in.com

KOLKATA Tel : 033 - 2367 0763 / 6016
iipkolkata@iip-in.com

NEW DELHI Tel : 011 - 2216 6703
iipdelhi@iip-in.com

HYDERABAD Tel : 040 - 2381 4321
iiphyd@iip-in.com